
Spare parts
Ersatzteile
Pièces détachées
Reserve onderdelen
Repuestos
Reservdelar

Replaces
Ersetzt
Remplace
Vervangt
Reemplaza
Ersätter 106 xx xx-xx

IPL, OCDC KIT, 966488701, PZ-series cutting deck 54” and 60”, 2011-03

OCDC KIT

HIPL2011_xx



PARTS LIST

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

539 1004721..  ....3 ....RHSNB 5/16-18 x 1¼ 

539 1049862..  ....1 .... SPRING

539 1083883..  ....3 .... SCREW ¼-20 x ¾ RD HD GR2

539 1093034..  ....1 ....RETAINING RING

539 1128995..  ..17 ....NUT 5/16-18 HEX FLANGE NYLOC

539 1136216..  ....1 .... SHLDER BOLT 3/8-16 x 3/8 SKT HD

539 1157297..  ....1 ....ROD END RH

539 9769788..  ....3 ....NUT ¼-20 HEX NYLOC

539 9901889..  ....1 ....WASHER 5/16 SAE FLAT

539 99020810..  ....5 .... SHLDER BOLT 5/16-18 x 1 RD HD

539 99020911..  ....6 ....HCS 5/16-18 x 1 

539 99054612..  ....1 ....NUT 3/8-16 HEX CNTRLK

539 990627 13..  ...2 ....HCS 5/16-18 x 1¼ 

539 99069214..  ....4 ....WASHER, 5/16 STD FLT

521 99650115..  ....2 ....NUT 3/8-16 HEX FLG NYLOC

525 61280116..  ....2 ....HHFS 3/8-16 x 1 

1

3

2

4

5

6
7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

5
5

10

10

10

11
11

14

529 27460217..  ....1 ....BLOCKER PLATE 

573 95770118..  ....1 .... PIVOT MOUNTING

574 56830219..  ....1 ....GATE, 54"

573 958302 ....1 .... GATE, 60"

573 95850120..  ....1 ....HINGE PLATE

573 98280221..  ....1 ....REINFORCEMENT PLATE 

574 51700222..  ....1 ....MOUNTING BRACKET

574 51760223..  ....1 ....MAIN LINK 

574 52120124..  ....1 ....GATE PIVOT

574 52710225..  ....1 ....BRACKET, HANDLE SWIVEL

574 55510226..  ....1 ....CHUTE MOUNT

574 60960127..  ....1 ....WASHER, FRICTION ½

574 69490128..  ....1 ....WASHER, FRICTION 5/16

574 70060129..  ....1 ....HANDLE ASSY w/ GRIP

574 70470130..  ....1 .... PIVOT GUARD

574 71480131..  ....1 ....WASHER, FRICTION 5/8 NOM ID

27

28

29

30

31

5

5

5

5




